
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

CandesartanMylan 16mgTablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tabletcontains16mgcandesartancilexetil.

Excipientwith knowneffect

Each tabletcontains74.0mg lactosemonohydrate.

For thefull list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Tablet.

White to off white, round,biconvextablet debossedwith “M over C6” ononesideandplainwith a break line on the
otherside.

Thetabletcanbedividedinto equaldoses.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

� Treatmentof essentialhypertensionin adults.
� Treatmentof adult patientswith heartfailureandimpaired left ventricular systolic function(left ventricular

ejection fraction≤ 40%) whenAngiotensinConvertingEnzyme (ACE)-inhibitorsarenot tolerated or asadd-on
therapy to ACE-inhibitorsin patientswith symptomatic heartfailure, despiteoptimaltherapy,when
mineralocorticoidreceptorantagonistsarenot tolerated(seesections4.2,4.4,4.5and5.1).

� Treatmentof hypertension in childrenandadolescentsaged6 to < 18years.

4.2 Posology and method of administration

Posology in hypertension
Therecommendedinitial doseandusualmaintenancedoseof candesartan is 8 mgoncedaily. Most of the
antihypertensiveeffectis attainedwithin 4 weeks. In somepatientswhosebloodpressureis not adequatelycontrolled,
thedosecanbeincreasedto 16mgoncedaily andto a maximumof 32mgoncedaily. Therapyshouldbeadjusted
accordingto bloodpressureresponse.

Candesartanmayalsobeadministeredwith otherantihypertensive agents(seesections4.3,4.4,4.5and5.1). Addition
of hydrochlorothiazidehasbeenshownto haveanadditiveantihypertensiveeffectwith variousdosesof candesartan.

Elderly population
No initial doseadjustmentis necessaryin elderly patients.

Patients with intravascular volume depletion
An initial doseof 4 mg maybeconsideredin patientsat risk for hypotension,suchaspatientswith possiblevolume
depletion(seesection4.4).

Renal impairment
Thestartingdoseis 4 mg in patientswith renalimpairment, includingpatientsonhaemodialysis.Thedoseshouldbe
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titratedaccordingto response.Thereis limitedexperiencein patientswith verysevereor end-stage renalimpairment
(Clcreatinine < 15ml/min) (seesection4.4).

Hepatic impairment
An initial doseof 4 mg oncedaily is recommendedin patients with mild to moderate hepaticimpairment.Thedose
maybeadjustedaccordingto response.Candesartanis contraindicatedin patientswith severehepatic impairment
and/or cholestasis(seesections4.3and5.2).

Black patients
Theantihypertensiveeffectof candesartan is less pronouncedin black patients thanin non-blackpatients.
Consequently, up-titrationof candesartan andconcomitanttherapymaybemorefrequentlyneededfor bloodpressure
control in blackpatientsthannon-blackpatients (seesection 5.1).

Paediatric population
Children and adolescents aged 6 to <18 years:
Therecommendedstartingdoseis 4 mg oncedaily.

• Forpatientsweighing< 50kg: In patientswhosebloodpressureisnot adequatelycontrolled, thedosecan be
increasedto amaximumof 8 mg oncedaily.

• Forpatientsweighing≥ 50 kg: In patients whosebloodpressureis not adequately controlled, thedosecanbe
increasedto 8 mgoncedaily andthento 16mg oncedaily if needed(seesection5.1).

Dosesabove32mghavenotbeenstudiedin paediatric patients.Most of theantihypertensiveeffect is attainedwithin 4
weeks.

For childrenwith possible intravascularvolumedepletion (e.g.patientstreated with diuretics,particularly those
with impairedrenalfunction). Candesartantreatment shouldbeinitiatedunder closemedical supervisionanda
lower startingdosethanthegeneralstarting doseaboveshouldbeconsidered(seesection4.4).

Candesartanhasnot beenstudiedin childrenwith glomerular filt ration ratelessthan30ml/min/1.73m2 (seesection
4.4).

Black paediatric patients
Theantihypertensiveeffectof candesartan is less pronouncedin black patients thanin non-blackpatients
(seesection 5.1).

Children aged below 1 year to <6 years
• Thesafety andefficacyin childrenaged 1 to <6 yearsof agehasnot been established.Currently available

dataaredescribedin section5.1but no recommendation onaposologycanbemade.
• Candesartanis contraindicatedin childrenagedbelow 1 year (seesection 4.3).

Posology in heartfailure
Theusualrecommendedinitial doseof candesartanis 4 mgoncedaily. Up-titration to thetargetdoseof 32mgonce
daily (maximum dose)or to thehighest tolerateddoseis doneby doublingthedoseat intervalsof at least2 weeks(see
section4.4). Evaluationof patientswith heartfailureshouldalwayscompriseassessmentof renalfunctionincluding
monitoringof serumcreatinineandpotassium. Candesartan canbeadministeredwith otherheartfailure treatment,
includingACE-inhibitors,beta-blockers,diuretics anddigitalis or acombinationof thesemedicinalproducts.
Candesartanmaybeco-administeredwith anACE-inhibitor in patients with symptomaticheart failuredespiteoptimal
standardheart failuretherapywhenmineralocorticoid receptor antagonistsarenot tolerated.

Thecombinationof anACE-inhibitor, a potassium-sparing diuretic andcandesartanis not recommendedandshouldbe
considered only after carefulevaluationof thepotential benefitsand risks(seesections4.4,4.8and5.1).

Special patient populations
No initial doseadjustmentis necessaryfor elderly patientsor in patients with intravascularvolumedepletion,renal
impairment or mild to moderatehepaticimpairment.
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Paediatric population

Thesafetyandefficacyof candesartanin childrenaged betweenbirth and18years havenotbeenestablishedin the
treatmentof heartfailure.No dataareavailable.

Methodof administration
Oral use
CandesartanCilexetil shouldbetakenoncedaily with or without food.

Thebioavailability of candesartanis notaffectedby food.

4.3 Contraindications

Hypersensitivity to theactivesubstanceor to anyof theexcipientslisted in section 6.1.
Secondandthird trimesterof pregnancy(seesections4.4and4.6).
Severehepaticimpairmentand/orcholestasis.
Childrenagedbelow1 year(seesection5.3).
Theconcomitantuseof CandesartanCilexetil with aliskiren-containingproductsis contraindicatedin patientswith
diabetesmellitus or renalimpairment(GFR< 60ml/min/1.73m2) (seesections4.5and 5.1).

4.4 Special warnings and precautions for use

Dual blockade of the renin-angiotensin-aldosterone system (RAAS)
Thereis evidencethattheconcomitantuseof ACE-inhibitors,angiotensinII receptorblockersor aliskirenincreasesthe
risk of hypotension,hyperkalaemiaanddecreasedrenal function (includingacuterenal failure).Dual blockadeof
RAAS throughthecombineduseof ACE-inhibitors,angiotensin II receptorblockers or aliskirenis therefore not
recommended(seesections4.5and5.1).

If dual blockadetherapyis consideredabsolutely necessary,this shouldonly occurunderspecialist supervisionand
subjectto frequentclosemonitoringof renal function,electrolytesandbloodpressure.

ACE-inhibitorsandangiotensinII receptor blockersshouldnot beusedconcomitantlyin patientswith diabetic
nephropathy.

Renal impairment
As with otheragentsinhibiting therenin-angiotensin-aldosteronesystem, changesin renalfunctionmaybeanticipated
in susceptiblepatientstreatedwith candesartan.

Whencandesartanis usedin hypertensivepatientswith renal impairment, periodicmonitoringof serum potassiumand
creatinine levelsis recommended.Thereis limited experiencein patientswith verysevereor end-stagerenal
impairment (Clcreatinine <15ml/min). In thesepatientscandesartanshouldbecarefully titratedwith thorough

monitoringof bloodpressure.

Evaluationof patients with heartfailure shouldincludeperiodicassessmentsof renalfunction,especiallyin elderly
patients75 yearsor older,andpatientswith impaired renal function. Duringdosetitrationof candesartan,monitoringof
serumcreatinineandpotassium is recommended.Clinical trials in heart failuredid not includepatientswith serum
creatinine>265µmol/L (>3 mg/dL).

Use in paediatric patients, including patients with renal impairment
Candesartanhasnot beenstudiedin childrenwith aglomerular fil tration rate lessthan30ml/min/1.73m2 (seesection
4.2).

Concomitant therapy with an ACE-inhibitor in heart failure
Therisk of adversereactions, especiallyhypotension,hyperkalaemia anddecreasedrenalfunction(includingacute
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renal failure),may increasewhencandesartan is usedin combination with anACE-inhibitor.

Triple combinationof anACE-inhibitor, a mineralocorticoid receptor antagonistandcandesartanis alsonot
recommended.Useof thesecombinationsshouldbeunderspecialist supervisionandsubjectto frequentclose
monitoringof renalfunction,electrolytesandbloodpressure.

ACE-inhibitorsandangiotensinII receptor blockersshouldnot beusedconcomitantlyin patientswith diabetic
nephropathy.

Haemodialysis
Duringdialysisthebloodpressuremaybeparticularly sensitive to AT1-receptor blockadeasa result of reducedplasma

volumeand activationof therenin-angiotensin-aldosteronesystem. Therefore,candesartanshouldbecarefully titrated
with thoroughmonitoringof bloodpressurein patients onhaemodialysis.

Renal artery stenosis
Medicinalproductsthataffecttherenin-angiotensin-aldosteronesystem, includingangiotensinII receptorantagonists
(AIIRAs), may increasebloodureaandserumcreatininein patientswith bilateral renalarterystenosisor stenosisof the
artery to asolitary kidney.

Kidney transplantation
Thereis limi tedclinical evidenceregarding candesartanusein patients whohaveundergonerenaltransplant.

Hypotension
Hypotensionmayoccurduringtreatmentwith candesartan in heartfailurepatients. It may alsooccurin hypertensive
patientswith intravascularvolume depletion suchasthosereceiving highdosediuretics.Cautionshouldbeobserved
wheninitiating therapyandcorrectionof hypovolaemia shouldbeattempted.

For childrenwith possible intravascularvolumedepletion (e.g.patientstreated with diuretics,particularly thosewith
impairedrenalfunction),candesartantreatmentshouldbeinitiatedunder closemedical supervisionanda lowerstarting
doseshouldbeconsidered(seesection4.2).

Anaesthesia and surgery
Hypotensionmayoccurduringanaesthesiaandsurgeryin patientstreatedwith angiotensinII antagonistsdueto
blockadeof therenin-angiotensinsystem.Very rarely, hypotensionmay beseveresuchthatit maywarranttheuseof
intravenousfluidsand/orvasopressors.

Aortic and mitral valve stenosis (obstructive hypertrophic cardiomyopathy)
As with othervasodilators,specialcautionis indicatedin patientssuffering from haemodynamically relevantaortic or
mitral valvestenosis,or obstructivehypertrophiccardiomyopathy.

Primary hyperaldosteronism
Patientswith primaryhyperaldosteronismwill notgenerally respondto antihypertensivemedicinalproductsacting
throughinhibition of therenin-angiotensin-aldosteronesystem. Therefore, theuseof candesartanis not recommended
in this population.

Hyperkalaemia
Concomitantuseof candesartanwith potassium-sparingdiuretics,potassium supplements,saltsubstitutescontaining
potassium,or othermedicinalproductsthat mayincreasepotassiumlevels (e.g.heparin)mayleadto increasesin serum
potassiumin hypertensive patients.Monitoringof potassiumshouldbeundertakenasappropriate.

In heartfailurepatientstreatedwith candesartan,hyperkalaemia may occur.Periodicmonitoringof serum potassiumis
recommended.Thecombinationof anACE-inhibitor, apotassium-sparingdiuretic(e.g.spironolactone)and
candesartanis not recommendedandshouldbeconsideredonly after careful evaluationof thepotentialbenefits and
risks.

General
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In patientswhosevasculartoneandrenal functiondependpredominantly on theactivity of therenin-angiotensin-
aldosteronesystem(e.g.patientswith severecongestive heart failureor underlying renal disease,includingrenalartery
stenosis),treatmentwith othermedicinal products thataffect this system hasbeenassociatedwith acutehypotension,
azotaemia,oliguriaor, rarely,acuterenalfailure.Thepossibility of similar effectscannotbeexcludedwith AI IRAs. As
with anyantihypertensive agent,excessivebloodpressuredecreasein patients with ischaemiccardiopathyor ischaemic
cerebrovascular diseasecouldresult in a myocardial infarction or stroke.

Theantihypertensiveeffectof candesartan maybeenhanced by othermedicinal productswith bloodpressure lowering
properties,whetherprescribedasanantihypertensiveor prescribedfor otherindications.

Pregnancy
AIIRAs shouldnot be initiatedduringpregnancy.UnlesscontinuedAIIRA therapyis consideredessential,patients
planningpregnancyshouldbechangedto alternative antihypertensivetreatments whichhaveanestablished safety
profile for usein pregnancy.Whenpregnancy is diagnosed,treatment with AIIRAs shouldbestoppedimmediately,
and, if appropriate,alternative therapyshould bestarted (seesections4.3and4.6).

In post-menarchepatientsthepossibility of pregnancyshouldbeevaluatedona regularbasis.Appropriateinformation
should begivenand/or actiontakento preventtherisk of exposureduringpregnancy(seesections4.3and4.6).

Candesartan Cilexetil contains lactose monohydrate
Patientswith rarehereditaryproblemsof galactoseintolerance,theLapp lactasedeficiencyor glucose-galactose
malabsorption shouldnot takethis medicine.

4.5 Interaction with other medicinal products and other forms of interaction

Compounds whichhavebeeninvestigatedin clinical pharmacokinetic studiesincludehydrochlorothiazide,warfarin,
digoxin, oral contraceptives(i.e. ethinylestradiol/levonorgestrel), glibenclamide, nifedipineandenalapril. No clinically
significantpharmacokineticinteractionswith thesemedicineshave been identified.

Concomitantuseof potassium-sparingdiuretics, potassiumsupplements,saltsubstitutescontainingpotassium,or other
medicinal products(e.g.heparin)mayincreasepotassium levels. Monitoringof potassiumshouldbeundertakenas
appropriate (seesection4.4).

Reversibleincreasesin serumlithium concentrationsandtoxicity havebeenreportedduringconcomitant
administrationof lithium with ACE-inhibitors.A similar effectmayoccurwith AI IRAs. Useof candesartanwith
lithium is not recommended.If thecombination provesnecessary,carefulmonitoring of serumlithium levelsis
recommended.

WhenAIIRAs areadministeredsimultaneously with non-steroidalanti-inflammatorydrugs(NSAIDs) (i.e. selective
COX-2 inhibitors,acetylsalicylic acid(>3 g/day)andnon-selective NSAIDs), attenuation of theantihypertensiveeffect
mayoccur.

As with ACE-inhibitors, concomitantuseof AI IRAs andNSAIDsmayleadto anincreased risk of worseningof renal
function,includingpossible acuterenalfailure,andanincreasein serumpotassium,especially in patientswith poor
pre-existingrenalfunction.Thecombination shouldbeadministeredwith caution, especiallyin theelderly.Patients
should beadequately hydratedandconsideration should begivento monitoring renal functionafterinitiation of
concomitanttherapy,andperiodicallythereafter.

Clinical trial datahasshownthatdualblockadeof therenin-angiotensin-aldosterone-system(RAAS) throughthe
combineduseof ACE-inhibitors, angiotensinII receptorblockersor aliskirenis associatedwith ahigherfrequencyof
adverseevents suchashypotension,hyperkalaemiaanddecreasedrenal function (includingacute renalfailure)
comparedto theuseof asingleRAAS-actingagent (seesections4.3,4.4and5.1).

Paediatric population
Interactionstudieshaveonly beenperformedin adults.
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4.6 Fertility, pregnancy and lactation

Pregnancy

Theuseof AIIRAs is not recommendedduringthefi rst trimesterof pregnancy (seesection 4.4). Theuseof AIIRAs
is contraindicatedduring thesecondandthird trimestersof pregnancy (seesections4.3and4.4).

Epidemiologicalevidenceregardingtherisk of teratogenicity following exposureto ACE-inhibitors during thefirst
trimesterof pregnancy hasnot beenconclusive; howevera small increasein risk cannotbeexcluded.Whilst thereis no
controlled epidemiologicaldataon therisk with AIIRAs, similar risksmay existfor this classof drugs.Unless
continuedAIIRA therapyis consideredessential, patientsplanningpregnancyshouldbechangedto alternative
antihypertensivetreatmentswhichhavean establishedsafety profile for usein pregnancy.When pregnancy is
diagnosed, treatmentwith AIIRAs shouldbestoppedimmediately and,if appropriate,alternativetherapyshouldbe
started.

Exposureto AIIRA therapyduringthesecondandthird trimestersis knownto inducehumanfoetotoxicity (decreased
renal function, oligohydramnios,skull ossificationretardation) andneonatal toxicity (renal failure,hypotension,
hyperkalaemia)(seesection5.3).

Shouldexposureto AIIRAs haveoccurredfrom thesecondtrimesterof pregnancy,ultrasoundcheckof renalfunction
and skull is recommended.

InfantswhosemothershavetakenAIIRAs should beclosely observedfor hypotension(seesections4.3and4.4).

Breast-feeding
Becauseno informationis availableregarding theuseof candesartanduringbreast-feeding,candesartan is not
recommendedandalternative treatmentswith betterestablishedsafety profilesduringbreast-feedingarepreferable,
especiallywhile nursinganewbornor preterminfant.

4.7 Effects on ability to drive and use machines

No studies on theeffectsof candesartanon theability to driveandusemachineshavebeenperformed.However,it
should betakeninto accountthatoccasionally dizzinessor wearinessmayoccur duringtreatmentwith candesartan.

4.8 Undesirable effects

Treatment of hypertension
In controlledclinical studiesadversereactionsweremild andtransient. Theoverall incidenceof adverseevents
showednoassociationwith doseor age.Withdrawals from treatment dueto adverseeventsweresimilar with
candesartancilexetil (3.1%)andplacebo(3.2%).

In a pooledanalysis of clinical trial data of hypertensivepatients,adversereactionswith candesartancilexetil were
definedbasedonanincidenceof adverseeventswith candesartancilexetil at least1%higherthan theincidenceseen
with placebo.By this definition, themostcommonlyreportedadversereactionsweredizziness/vertigo,headacheand
respiratoryinfection.

Thetablebelow presentsadversereactionsfrom clinical trials andpost-marketing experience.

Thefrequenciesusedin thetablesthroughoutthis section are: verycommon(≥ 1/10), common(≥1/100 to <1/10),
uncommon(≥1/1,000to <1/100),rare(≥1/10,000to <1/1,000),very rare(<1/10,000)andnot known(cannotbe
estimated from theavailabledata):

System organ class Frequency Undesirable effect
Infectionsandinfestations Common Respiratoryinfection
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Laboratory findings
In general,therewerenoclinically importantinfluencesof candesartanon routine laboratoryvariables.As for other
inhibitors of therenin-angiotensin-aldosteronesystem, small decreases in haemoglobinhavebeen seen.No routine
monitoringof laboratoryvariablesis usually necessary for patientsreceiving candesartan.However, in patientswith
renal impairment,periodicmonitoringof serumpotassiumandcreatinine levels is recommended.

Paediatric population
Thesafetyof candesartancilexetil wasmonitoredin 255hypertensivechildren andadolescents,aged6 to <18years
old, duringa4 weekclinical efficacystudyanda 1 year openlabelstudy(seesection5.1).In nearlyall different
systemorganclasses,thefrequencyof adverseevents in children arewithin common/uncommonrange.Whilst the
nature andseverity of theadverseeventsaresimilar to thosein adults(seethetableabove),thefrequencyof all adverse
eventsarehigherin childrenandadolescents,particularly in:

� Headache,dizzinessandupperrespiratory tractinfection, are“verycommon” (i.e.≥ 1/10) in childrenand
common(≥ 1/100to < 1/10)in adults.

� Coughis “verycommon” (i.e.> 1/10)in children andvery rare (< 1/10,000)in adults.
� Rashis “common” (i.e.≥ 1/100 to < 1/10)in childrenand“very rare” (< 1/10,000)in adults.
� Hyperkalaemia,hyponatraemiaandabnormalliver function areuncommon(≥ 1/1,000to < 1/100)in children

andvery rare(< 1/10,000)in adults.
� Sinus arrhythmia,nasopharyngitis, pyrexiaare“common” (i.e.≥ 1/100to < 1/10)andoropharyngealpainis

“verycommon” (i.e.≥ 1/10) in children;butnonearereportedin adults.Howeverthesearetemporary and
widespreadchildhood illnesses.

Theoverallsafety profile for candesartancilexetil in paediatricpatientsdoesnotdiffer significantlyfromthesafety
profile in adults.

Treatment of heart failure
Theadverseexperienceprofile of candesartan in adultheartfailure patientswasconsistentwith thepharmacologyof
thedrugandthehealthstatusof thepatients.In theCHARM clinical programme,comparing candesartanin dosesup to
32 mg(n=3,803)to placebo(n=3,796),21.0%of thecandesartancilexetil groupand16.1%of theplacebogroup
discontinuedtreatmentbecause of adverseevents.Themostcommonly reportedadversereactionswerehyperkalaemia,
hypotensionandrenal impairment.Theseeventsweremorecommon in patientsover70yearsof age,diabetics,or
subjectswho receivedothermedicinalproductswhichaffect therenin-angiotensin-aldosteronesystem,in particular an
ACE-inhibitor and/orspironolactone.

Thetablebelow presentsadversereactionsfrom clinical trials andpost-marketing experience.

Bloodandlymphaticsystemdisorders Very rare Leucopenia,neutropeniaand
agranulocytosis

Metabolismandnutrition disorders Very rare Hyperkalaemia,hyponatraemia
Nervoussystemdisorders Common Dizziness/vertigo,headache
Respiratory,thoracicandmediastinal
disorders

Very rare Cough

Gastrointestinal disorders Very rare Nausea
Not known Diarrhoea

Hepatobiliarydisorders Very rare Increasedliver enzymes, abnormal
hepatic function or hepatitis

Skin andsubcutaneoustissuedisorders Very rare Angioedema,rash,urticaria,pruritus
Musculoskeletalandconnective tissue
disorders

Very rare Backpain,arthralgia,myalgia

Renal andurinarydisorders Very rare Renal impairment, includingrenal
failure in susceptiblepatients(see
section4.4)
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Laboratory findings
Hyperkalaemiaandrenalimpairmentarecommonin patientstreatedwith candesartanfor theindicationof heart
failure.Periodicmonitoringof serumcreatinineandpotassiumis recommended(seesection4.4).

Reportingsuspectedadversereactions
Reportingsuspectedadversereactionsafterauthorisationof themedicinalproductis important.It allowscontinued
monitoringof thebenefit/risk balanceof themedicinal product. Healthcareprofessionalsare askedto reportany
suspectedadversereactionsvia HPRA Pharmacovigilance, EarlsfortTerrace, IRL – Dublin 2; Tel: +3531 6764971;
Fax: +3531 6762517.Website:www.hpra.ie; E-mail: medsafety@hpra.ie

4.9 Overdose

Symptoms
Basedonpharmacologicalconsiderations,themain manifestationof anoverdoseis likely to besymptomatic
hypotensionanddizziness.In individual casereportsof overdose(of up to 672mgcandesartancilexetil) in anadult
patientrecovery wasuneventful.

Management
If symptomatic hypotensionshouldoccur,symptomatic treatment should beinstitutedandvital signsmonitored.The
patientshouldbeplacedsupinewith thelegselevated.If this is notsufficient, plasmavolumeshouldbeincreasedby
infusionof, for example,isotonicsalinesolution.Sympathomimeticmedicinal productsmaybeadministeredif the
above-mentionedmeasuresarenot sufficient.

Candesartanis not removedby haemodialysis.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:AngiotensinII antagonists,plain, ATC code:C09CA06.

Mechanismof action
AngiotensinII is theprimaryvasoactivehormoneof therenin-angiotensin-aldosteronesystemandplaysa role in the
pathophysiologyof hypertension,heartfailureandother cardiovasculardisorders. It alsohasa role in thepathogenesis
of endorganhypertrophyanddamage.Themajorphysiological effects of angiotensinII, suchasvasoconstriction,

System organ class Frequency Undesirable effect
Bloodandlymphaticsystemdisorders Very rare Leucopenia,neutropeniaand

agranulocytosis
Metabolismandnutritiondisorders Common Hyperkalaemia

Very rare Hyponatraemia
Nervoussystemdisorders Very rare Dizziness, headache
Vasculardisorders Common Hypotension
Respiratory, thoracicandmediastinal
disorders

Very rare Cough

Gastrointestinaldisorders Very rare Nausea
Not known Diarrhoea

Hepatobiliarydisorders Very rare Increasedliver enzymes,abnormalhepatic
functionor hepatitis

Skin andsubcutaneoustissue
disorders

Very rare Angioedema,rash,urticaria,pruritus

Musculoskeletalandconnectivetissue
disorders

Very rare Backpain, arthralgia,myalgia

Renalandurinarydisorders Common Renal impairment,includingrenalfailure
in susceptiblepatients(seesection4.4).
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aldosteronestimulation,regulationof saltandwaterhomeostasis andstimulationof cell growth,aremediatedvia the
type1 (AT1) receptor.

Pharmacodynamic effects
Candesartancilexetil is aprodrugsuitablefor oral use. It is rapidly convertedto theactivesubstance,candesartan,by
ester hydrolysisduring absorptionfrom thegastrointestinal tract.Candesartan is anangiotensinII receptorantagonist,
selectivefor AT1 receptors,with tight bindingto andslowdissociation from thereceptor. It hasnoagonistactivity.

Candesartandoesnot inhibit ACE, whichconverts angiotensin I to angiotensinII anddegradesbradykinin.There is no
effect onACE andnopotentiationof bradykinin or substanceP. In controlledclinical trials comparingcandesartan
with ACE-inhibitors, theincidenceof coughwaslower in patientsreceiving candesartan cilexetil. Candesartandoesnot
bind to or blockotherhormonereceptorsor ionchannels knownto beimportant in cardiovascularregulation.The
antagonismof theangiotensinII (AT1) receptorsresultsin doserelated increasesin plasmareninlevels,angiotensinI
and angiotensinII levels, anda decrease in plasmaaldosteroneconcentration.

Clinical effi cacyandsafety
Hypertension
In hypertension,candesartancausesa dose-dependent, long-lasting reduction in arterialbloodpressure.The
antihypertensiveactionis dueto decreased systemic peripheralresistance, withoutreflex increasein heart rate.Thereis
no indicationof seriousor exaggeratedfirst dosehypotensionor reboundeffect aftercessationof treatment.

Afteradministrationof asingle doseof candesartan cilexetil, onsetof antihypertensiveeffect generallyoccurswithin 2
hours.With continuoustreatment,mostof thereduction in bloodpressurewith anydoseis generally attainedwithin
four weeksandissustainedduringlong-termtreatment.According to ameta-analysis, theaverageadditionaleffectof a
doseincreasefrom 16mg to 32mgoncedaily wassmall. Takinginto accountthe inter-individual variability, a more
thanaverageeffectcanbeexpectedin somepatients.Candesartancilexetil oncedaily provideseffectiveandsmooth
bloodpressurereductionover24hours,with litt le differencebetween maximumandtrougheffectsduringthedosing
interval. Theantihypertensiveeffectandtolerability of candesartan andlosartanwerecomparedin two randomised,
double-blind studiesin a totalof 1,268patientswith mild to moderatehypertension.Thetroughbloodpressure
reduction(systolic/diastolic) was13.1/10.5mmHgwith candesartancilexetil 32mgoncedaily and10.0/8.7mmHg
with losartanpotassium100mg oncedaily (difference in bloodpressurereduction3.1/1.8mmHg,p<0.0001/p<0.0001).

Whencandesartancilexetil is usedtogetherwith hydrochlorothiazide, thereduction in bloodpressureis additive. An
increasedantihypertensiveeffectis alsoseenwhencandesartancilexetil is combinedwith amlodipineor felodipine.

Medicinalproductsthatblock therenin-angiotensin-aldosteronesystem haveless pronouncedantihypertensiveeffect in
blackpatients(usually a low-reninpopulation) thanin non-blackpatients.This is alsothecasefor candesartan.In an
openlabel clinical experiencetrial in 5,156patientswith diastolic hypertension, thebloodpressure reductionduring
candesartantreatmentwassignificantlylessin blackthannon-black patients(14.4/10.3mmHgvs.19.0/12.7mmHg,
p<0.0001/p<0.0001).

Candesartanincreasesrenalbloodflow andeither hasnoeffectonor increases glomerular fi ltration ratewhile renal
vascularresistanceandfil trationfractionarereduced.In a3-month clinical study in hypertensivepatientswith type2
diabetesmellitus andmicroalbuminuria,antihypertensive treatment with candesartancilexetil reducedurinaryalbumin
excretion(albumin/creatinineratio,mean30%,95%confidenceinterval 15-42%).There is currently nodata on the
effect of candesartanon theprogressionto diabetic nephropathy.

Theeffects of candesartancilexetil 8-16mg(mean dose12mg), oncedaily, oncardiovascularmorbidity andmortality
wereevaluatedin a randomisedclinical trial with 4,937elderly patients(aged70-89 years;21%aged 80or above)with
mild to moderatehypertension followedfor a meanof 3.7years(StudyonCOgnitionandPrognosisin theElderly).
Patientsreceived candesartancilexetil or placebowith other antihypertensivetreatmentaddedasneeded. Theblood
pressurewasreducedfrom 166/90to 145/80mmHgin thecandesartangroup,and from 167/90to 149/82mmHgin the
control group.There wasnostatistically significantdifferencein theprimary endpoint,majorcardiovascularevents
(cardiovascularmortality,non-fatal strokeandnon-fatal myocardial infarction). There were26.7eventsper1000
patient-yearsin thecandesartangroupversus30.0events per1000patient-years in thecontrolgroup(relativerisk 0.89,
95%CI 0.75to 1.06, p=0.19).
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Two largerandomised,controlledtrials (ONTARGET(ONgoingTelmisartanAloneandin combinationwith Ramipril
Global EndpointTrial) andVA NEPHRON-0 (TheVeteransAffairs Nephropathy in Diabetes))haveexaminedtheuse
of thecombinationof anACE-inhibitor with an angiotensin II receptor blocker.

ONTARGETwasa studyconductedin patients with ahistoryof cardiovascular or cerebrovasculardisease,or type2
diabetesmellitus accompaniedby evidenceof end-organdamage.VA NEPHRON-D wasa studyin patientswith type
2 diabetesmellitus anddiabeticnephropathy.

Thesestudieshaveshownnosignificantbeneficial effect on renal and/orcardiovascularoutcomesandmortality, while
an increasedrisk of hyperkalaemia,acutekidneyinjury and/orhypotensionas comparedto monotherapywasobserved.
Giventheir similar pharmacodynamicproperties,theseresults are alsorelevant for otherACE-inhibitors and
angiotensinII receptorblockers. ACE-inhibitorsandangiotensinII receptorblockersshouldtherefore not beused
concomitantly in patientswith diabeticnephropathy.

ALTITUDE (Al iskiren Trial in Type2 DiabetesUsingCardiovascular andRenalDiseaseEndpoints)wasastudy
designedto testthebenefit of addingaliskirento astandardtherapyof anACE-inhibitor or anangiotensinII receptor
blockerin patientswith type2 diabetesmellit usandchronickidney disease,cardiovasculardisease,or both.Thestudy
wasterminatedearly becauseof anincreasedrisk of adverseoutcomes.Cardiovasculardeathandstrokewere both
numericallymorefrequentin thealiskirengroupthanin theplacebogroupandadverseeventsandseriousadverse
eventsof interest(hyperkalaemia, hypotensionandrenal dysfunction) weremorefrequentlyreported in thealiskiren
groupthan in theplacebogroup.

Paediatric population- hypertension
Theantihypertensiveeffectsof candesartan wereevaluatedin hypertensivechildrenaged1 to <6 years and6 to <17
yearsin two randomised,double-blind multicentre,4 weekdoserangingstudies.

In children aged1 to <6 years,93patients,74%of whomhadrenaldisease, were randomisedto receiveanoral doseof
candesartancilexetil suspension 0.05,0.20or 0.40mg/kgoncedaily. Theprimarymethodof analysis wasslopeof the
change in systolic bloodpressure(SBP)asa function of dose.SBPanddiastolic bloodpressure(DBP)decreased
6.0/5.2to 12.0/11.1mmHgfrom baseline acrossthethree doses of candesartancilexetil. However,sincethere wasno
placebogroup,thetruemagnitudeof bloodpressureeffect remainsuncertain which makesaconclusiveassessmentof
benefit-risk balancedifficul t in this agegroup.

In children aged6 to <17years,240patientswererandomisedto receive eitherplaceboor low, medium,or highdoses
of candesartancilexetil in a ratio of 1: 2: 2: 2. Forchildrenwhoweighed< 50kg, the dosesof candesartancilexetil
were2, 8, or 16mgoncedaily. In children whoweighed> 50kg, thecandesartancilexetil doseswere 4, 16or 32mg
oncedaily. Candesartanat pooleddosesreduced SiSBPby 10.2mmHg(P<0.0001)andSiDBP(P=0.0029)by 6.6
mmHg,from thebaseline.In theplacebo group,therewasalsoa reduction of 3.7mmHgin SiSBP(p=0.0074)and
1.80mmHgfor SiDBP(p=0.0992)from thebaseline.Despitethelargeplaceboeffect,all individual candesartandoses
(and all dosespooled)weresignificantlysuperior to placebo.Maximum responsein reductionof bloodpressurein
childrenbelowandabove50kg wasreachedat 8 mgand16mgdoses,respectively andtheeffectplateauedafterthat
point.

Of thoseenrolled,47%wereblackpatientsand29%were female; mean age+/- SDwas12.9+/- 2.6years.In children
aged6 to < 17yearstherewasa trendfor a lesser effect onbloodpressurein blackpatientscomparedto non-black
patients.

Heartfailure
Treatment with candesartancilexetil reduces mortality, reduceshospitalisation dueto heartfailure,andimproves
symptomsin patientswith left ventricularsystolic dysfunction asshownin theCandesartanin Heartfailure–
Assessment of Reductionin Mortality andmorbidity (CHARM) programme.

This placebocontrolled,double-blind studyprogrammein chronicheart failure (CHF) patientswith NYHA functional
classII to IV consistedof threeseparate studies: CHARM-Alternative (n=2,028)in patientswith LVEF ≤ 40%not
treatedwith anACE-inhibitor becauseof intolerance(mainly dueto cough,72%),CHARM-Added(n=2,548)in
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patientswith LVEF≤ 40% andtreatedwith anACE-inhibitor, andCHARM-Preserved(n=3,023)in patientswith
LVEF > 40%.Patients onoptimal CHF therapy at baselinewererandomisedto placeboor candesartancilexetil (titrated
from4 mgor 8 mgoncedaily to 32mgoncedaily or thehighesttolerateddose,mean dose24mg)andfollowed for a
medianof 37.7months. After 6 monthsof treatment 63%of thepatientsstill taking candesartancilexetil (89%)wereat
thetargetdoseof 32mg.

In CHARM-Alternative,thecompositeendpointof cardiovascularmortality or first CHFhospitalisationwas
significantly reducedwith candesartanin comparisonwith placebo,hazardratio (HR) 0.77(95%CI 0.67-0.89,
p<0.001).This correspondsto a relativerisk reduction of 23%. Of candesartanpatients33.0%(95%CI: 30.1to 36.0)
and of placebopatients40.0%(95%CI:37.0to 43.1)experiencedthis endpoint, absolutedifference7.0%(95%CI:11.2
to 2.8). Fourteenpatients neededto betreated for thedurationof thestudyto preventonepatientfrom dyingof a
cardiovasculareventor beinghospitalisedfor treatmentof heartfailure. Thecompositeendpointof all-causemortality
or first CHF hospitalisationwasalsosignificantly reducedwith candesartan, HR 0.80(95%CI 0.70-0.92,p=0.001).Of
candesartanpatients36.6%(95%CI:33.7to 39.7)andof placebopatients42.7%(95%CI:39.6to 45.8)experienced
thisendpoint, absolutedifference6.0%(95%CI:10.3to 1.8). Both themortality andmorbidity (CHF hospitalisation)
components of thesecompositeendpointscontributed to thefavourableeffects of candesartan.Treatment with
candesartancilexetil resultedin improved NYHA functionalclass(p=0.008).

In CHARM-Added,thecompositeendpoint of cardiovascularmortality or first CHF hospitalisationwassignificantly
reducedwith candesartanin comparisonwith placebo,HR 0.85(95%CI 0.75-0.96, p=0.011).This correspondsto a
relative risk reductionof 15%. Of candesartanpatients 37.9%(95%CI:35.2to 40.6)andof placebopatients42.3%
(95%CI: 39.6to 45.1)experiencedthis endpoint,absolutedifference4.4%(95%CI:8.2to 0.6). Twenty-threepatients
neededto betreatedfor thedurationof thestudyto preventonepatient from dyingof a cardiovasculareventor being
hospitalisedfor treatmentof heartfailure.Thecompositeendpoint of all-causemortalityor first CHF hospitalisation
wasalsosignificantlyreducedwith candesartan, HR 0.87(95%CI 0.78-0.98,p=0.021). Of candesartanpatients
42.2% (95%CI: 39.5to 45.0)andof placebopatients46.1%(95%CI:43.4to 48.9)experienced this endpoint,absolute
difference3.9%(95%CI:7.8to 0.1). Both themortality andmorbidity componentsof thesecompositeendpoints
contributedto thefavourableeffectsof candesartan.Treatment with candesartan cilexetil resultedin improvedNYHA
functionalclass(p=0.020).

In CHARM-Preserved,nostatisticallysignificantreduction wasachievedin thecompositeendpointof cardiovascular
mortality or fi rst CHFhospitalisation,HR 0.89(95%CI 0.77-1.03,p=0.118).

All -causemortality wasnot statisticallysignificantwhen examinedseparately in eachof thethreeCHARM studies.
However, all-causemortality wasalsoassessedin pooled populations,CHARM-Alternative andCHARM-Added,HR
0.88(95%CI 0.79-0.98,p=0.018)andall three studies,HR 0.91(95%CI 0.83-1.00,p=0.055).

Thebeneficialeffectsof candesartanwereconsistentirrespectiveof age, genderandconcomitantmedication.
Candesartanwaseffectivealso in patientstakingboth beta-blockersandACE-inhibitors at thesametime,andthe
benefit wasobtainedwhetheror notpatientsweretakingACE-inhibitorsat thetargetdoserecommendedby treatment
guidelines.

In patientswith CHFanddepressedleft ventricular systolic function (left ventricularejection fraction,LVEF≤40%),
candesartandecreasessystemicvascularresistanceandpulmonarycapillary wedgepressure,increasesplasmarenin
activity and angiotensinII concentration,anddecreasesaldosteronelevels.

5.2 Pharmacokinetic properties

Absorptionanddistribution
Following oraladministration,candesartancilexetil is convertedto theactive substancecandesartan.Theabsolute
bioavailability of candesartanis approximately 40%after anoral solution of candesartancilexetil. Therelative
bioavailability of thetabletformulationcomparedwith thesameoral solution is approximately34%with very little
variability. Theestimatedabsolutebioavailability of thetabletis therefore 14%. Themeanpeakserum concentration
(Cmax) is reached3-4 hoursfollowing tabletintake.Thecandesartanserumconcentrationsincreaselinearly with

increasing dosesin thetherapeuticdoserange. No gender relateddifferences in thepharmacokinetics of candesartan
have beenobserved.Theareaundertheserumconcentration versustime curve(AUC) of candesartanis not
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significantly affectedby food.

Candesartanis highly boundto plasmaprotein (morethan99%).Theapparentvolumeof distributionof candesartanis
0.1 l/kg.

Thebioavailability of candesartanis notaffectedby food.

Biotransformation andelimination
Candesartanis mainly eliminatedunchangedvia urineandbileandonly to a minorextenteliminatedby hepatic
metabolism(CYP2C9). Availableinteraction studiesindicatenoeffect onCYP2C9andCYP3A4. Basedon in vitro
data,no interaction wouldbeexpectedto occur in vivo with drugswhosemetabolism is dependentoncytochromeP450
isoenzymesCYP1A2,CYP2A6,CYP2C9,CYP2C19,CYP2D6,CYP2E1,or CYP3A4. Theterminal half-li fe of
candesartanis approximately9 hours.Thereis noaccumulationfollowing multiple doses.

Total plasmaclearanceof candesartanis about0.37ml/min/kg,with a renalclearanceof about0.19ml/min/kg.The
renal eliminationof candesartanis bothby glomerular filt rationandactive tubular secretion.Following anoral doseof
14C-labelledcandesartancilexetil, approximately 26%of thedoseis excretedin theurineascandesartanand7%asan
inactivemetabolitewhile approximately56%of thedoseis recovered in thefaecesascandesartanand10%asthe
inactivemetabolite.

Pharmacokineticsin specialpopulations
In theelderly(over65years) Cmax andAUC of candesartanareincreasedby approximately 50%and80%,

respectivelyin comparisonto youngsubjects.However, thebloodpressureresponseandtheincidenceof adverse
eventsaresimilar aftera givendoseof candesartan in youngandelderlypatients (seesection4.2).

In patientswith mild to moderaterenalimpairmentCmaxand AUC of candesartanincreasedduringrepeateddosingby

approximately50%and70%,respectively,but t½ was not altered,comparedto patientswith normal renalfunction.
Thecorrespondingchangesin patientswith severe renal impairment wereapproximately 50% and110%,respectively.
Theterminalt½ of candesartanwasapproximately doubledin patientswith severerenalimpairment.TheAUC of
candesartanin patientsundergoinghaemodialysis wassimilar to that in patientswith severerenalimpairment.

In two studies,both includingpatientswith mild to moderatehepatic impairment, therewasanincreasein themean
AUC of candesartanof approximately20%in onestudyand80%in theotherstudy(seesection4.2). Thereis no
experiencein patientswith severehepaticimpairment.

Paediatric population
Thepharmacokineticpropertiesof candesartanwere evaluated in hypertensivechildrenaged1 to <6 years and6 to <17
yearsin two singledosePK studies.

In children aged1 to <6 years,10children weighing10 to <25kg receivedasingledoseof 0.2mg/kg, oral suspension.
TherewasnocorrelationbetweenCmax and AUC with ageor weight.No clearancedatahasbeencollected;therefore

thepossibility of acorrelationbetweenclearanceandweight/agein this population is unknown.

In children aged6 to <17years,22children received asingledoseof 16mg tablet. Therewasnocorrelationbetween
Cmaxand AUC with age.Howeverweightseemsto significantly correlatewith Cmax (p=0.012)andAUC (p=0.011).

No clearancedata,hasbeencollected,therefore thepossibility of acorrelation betweenclearanceandweight/agein this
populationis unknown.

Children>6 yearsof agehadexposuresimilar to adultsgiven thesamedose.

Thepharmacokineticsof candesartancilexetil havenot been investigatedin paediatric patients<1 yearof age.

5.3 Preclinical safety data

Therewasnoevidenceof abnormalsystemic or targetorgan toxicity at clinically relevant doses.In preclinical safety
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studiescandesartanhadeffectson thekidneysandon redcell parametersathighdosesin mice,rats,dogsand
monkeys. Candesartancauseda reductionof redbloodcell parameters(erythrocytes,haemoglobin,haematocrit).
Effectson thekidneys(suchasinterstitialnephritis, tubulardistension,basophilic tubules;increasedplasma
concentrationsof ureaandcreatinine)wereinducedby candesartan,which couldbesecondary to thehypotensiveeffect
leadingto alterationsof renalperfusion.Furthermore,candesartan induced hyperplasia/hypertrophyof the
juxtaglomerular cells. Thesechangeswereconsideredto becaused by thepharmacological action of candesartan.For
therapeuticdosesof candesartanin humans,thehyperplasia/hypertrophyof therenaljuxtaglomerularcellsdoesnot
seemto haveanyrelevance.

In preclinical studiesin normotensive neonatal andjuvenile rats,candesartancauseda reductionin bodyweightand
heart weight. As in adultanimals,theseeffectsareconsideredto result from thepharmacologicalactionof candesartan.
At thelowestdoseof 10mg/kgexposureto candesartanwasbetween 12and78 timesthelevelsfoundin childrenaged
1 to <6 who receivedcandesartancilexetil at adoseof 0.2mg/kg and7 to 54 timesthosefoundin childrenaged6 to
<17who receivedcandesartancilexetil at a doseof 16mg.As anoobserved effectlevel wasnot identified in these
studies,thesafety marginfor theeffectsonheart weight and theclinical relevanceof thefinding is unknown.
Foetotoxicity hasbeenobservedin latepregnancy(seesection 4.6).

Datafrom in vitro andin vivo mutagenicitytestingindicatesthatcandesartanwill not exertmutagenicor clastogenic
activities underconditionsof clinical use.Therewasnoevidenceof carcinogenicity.

Therenin-angiotensin-aldosteronesystemplaysacritical role in kidneydevelopmentin utero.Renin-angiotensin-
aldosteronesystemblockadehasbeenshownto lead to abnormal kidney developmentin veryyoungmice.
Administeringdrugsthatactdirectlyon therenin-angiotensin-aldosteronesystemcanalternormal renaldevelopment.
Therefore,childrenagedlessthan1 yearshouldnot receivecandesartancilexetil (seesection4.3).

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Carmellosecalcium
Hydroxypropylcellulose
Lactosemonohydrate
Magnesiumstearate
Mannitol

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

2 years

Thein-useshelflife of theproductwhenstoredin HDPEbottlesis 100days.

6.4 Special precautions for storage

Do not storeabove25̊ C. Storein theoriginal packagein order to protect from moisture.

6.5 Nature and contents of container

OPA-Aluminium-PVC / Aluminium blistercontainedwithin a laminatedpouch, togetherwith adesiccantbag, or a
PVC / Aluminium blister: packof 7, 10,14,15,28,30,50,56,60,84,90,98and100tablets.
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WhiteopaqueHDPEbottleswith screwcapwith desiccantandabsorbentcotton:packof 30,49,56,90and98 tablets.

Not all packsizesmaybemarketed.

6.6 Special precautions for disposal

No specialrequirements.
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